Data Sheet

Fibre Glass Propelling Pencil:

Page 1 of 6

This Propelling style pencil holds a 4mm diameter fibreglass brush which can be moved in or out of the holder by rotating the end knob. Most suitable for cleaning and abrading small areas on engineering components and PCB tracks

Manufacturers Code	Description
D02266	Propelling Pencil with Fibreglass Brush

Page 2 of 6

Fibre Glass Test Report

Toot Poport	
Test Report	No. SHAEC1010551703 Date: 29 Jul 2010 Page 1 of 5
P-D JUSHI INTERGLAS CO	
SOUTH WENHUA ROAD N P.R	IO. 769, WUTONG STREET, TONGXIANG CITY, ZHEJIANG PROVINCE 314500,
The following sample(s) was WOVEN FOR PRINTED	s/were submitted and identified on behalf of the clients as : E-GLASS FABRIC
SGS Job No. :	SP10-025280 - SH
Model No. :	7628M
Sample May Cover :	7628L, 7628H, 7630, 7637, 7638, 1506, 2116, 7667
Date of Sample Received :	23 Jul 2010
Testing Period :	23 Jul 2010 - 29 Jul 2010
Test Requested :	Selected test(s) as requested by client.
Test Method :	Please refer to next page(s).
Test Results :	Please refer to next page(s).
Conclusion :	Based on the performed tests on submitted samples, the results comply with the RoHS Directive 2002/95/EC and its subsequent amendments.
Signed for and on behalf of SGS-CSTC Ltd.	blect to its General Conditions of Service printed overleaf, available on request or accessible at http://www.gs.com/terms_and_conditions. Ubject to Terms and Conditions for Electronic Documents at <u>www.sgs.com/terms_edocument.htm</u> , Attendion is drawn to the limitation of es defined them. Any holder of this documents at <u>www.sgs.com/terms_edocument.htm</u> , Attendion is drawn to the limitation of es defined them. Any holder of this documents at <u>www.sgs.com/terms_edocument.htm</u> , Attendion is drawn to the limitation of isoftants instructions, if any, The Company's self responsibility is to its Client and this document Genes nat excerted parties to a transaction isoftants instructions, if any, The Company's self responsibility is to its Client and this document Genes nate parties to a transaction isoftants of the contentry or accentence and encorements and encoremant document for written approval of the Company.
CS-CSTC Ltd.	blect to its Garanesi Conditions of Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. Media to The Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is The Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is The Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is The Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is The Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is the Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is the Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is the Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is the Service printed overlead, available on request or accessible at http://www.ags.coniterms_and_conditions. The Service is the Service printed overlead. The Service is the Service is th

Fibre Glass Test Report

Page 3 of 6

SGS							
Test Report	No. SHAEC101055	51703	Date: 29	Jul 2010	Page	2 of 5	
Test Results :							
Test Part Description :							
Specimen No. SGS Sample 1 SHA10-10551		s fabric					
Remarks :							
(1) 1 mg/kg = 1 ppm	= 0.0001%						
(2) MDL = Method De							
(3) ND = Not Detecte							
(4) "-" = Not Regulate							
(4) Not Regulate	ⁱ d						
RoHS Directive 2002/95/EC							
(2) Determination(3) Determination(4) Determination	IEC 62321:2008 of Cadmium by ICP-C of Lead by ICP-OES. of Mercury by ICP-OE of Hexavalent Chromi of PBBs / PBDEs cont	S. um by Color		thod using	UV-Vis.		
Test Item(s)	Limi	it <u>Unit</u>	MDL	003			
Cadmium (Cd)	100	0 mg/kg	2	ND			
Lead (Pb)	1,00		2	16			
Mercury (Hg)	1,00		2	ND			
Hexavalent Chromium (CrVI)	1,00		2	ND			
Sum of PBBs	1,00		- 5	ND ND			
Monobromobiphenyl Dibromobiphenyl		mg/kg mg/kg	5	ND			
Tribromobiphenyl	-	mg/kg	5	ND			
Tetrabromobiphenyl	_	mg/kg	5	ND			
Pentabromobiphenyl	-	mg/kg	5	ND			
Hexabromobiphenyl		mg/kg	5	ND			
Heptabromobiphenyl	- 12	mg/kg	5	ND			
Octabromobiphenyl	-	mg/kg	5	ND			
Nonabromobiphenyl	-	mg/kg	5	ND			
Decabromobiphenyl	-	mg/kg	5	ND			
Sum of PBDEs	1,00	00	-	ND			
Monobromodiphenyl ether	-	mg/kg	5	ND			
This document is issued by the Company subject thm and for stactronic format documents, subject liability caliform to an and prosticiton issues do its prosention bith and which the limits of Client's try describing all their pits and obligations or subject to the state of the state of the state of the state of the state of the state of the state filling of the state of the state of the state of the state filling of the state of the state of the state of the state of the state of the state of the state of the state of the state of the state of the state of the state of the state of the state of the state of th	o its General Conditions of Service ; to Terms and Conditions for Electr (ined therein. Any holder of this docu- instructions. If any. The Company der the transaction documents. Th on of the content or appearance of test report refer only to the sample(printed overleaf, ava onic Documents at iment is advised the 's sole responsibili is document cannot this document is un s) tested .	vilable on reques www.sgs.com/let tinformation con ty is to its Client be reproduced viewful and offen	t or accessible at i rms e-document. tained hereon refi and this document except in full, with ders may be pros	http://www.sgs.com http://www.sgs.com http://www.sgs.com acts the Company's does not exonerate out prior written ap ecuted to the fulles	Merms and conditions. awn to the limitation of findings at the time of parties to a transaction proval of the Company, t extent of the law.	
	No.889 Yishan Road Xuhui District, Shangha	China 200233			E (86-21)64953679	www.cn.sgs.com	

Page 4 of 6

Fibre Glass Test Report



Test Report	No. SHAEC101055170)3	Date: 29	Jul 2010	Page 3 of 5
Test Item(s)	Limit	<u>Unit</u>	MDL	003	
Dibromodiphenyl ether	-	mg/kg	5	ND	
Tribromodiphenyl ether	-	mg/kg	5	ND	
Tetrabromodiphenyl ether	-	mg/kg	5	ND	
Pentabromodiphenyl ether	-	mg/kg	5	ND	
Hexabromodiphenyl ether	-	mg/kg	5	ND	
Heptabromodiphenyl ether	-	mg/kg	5	ND	
Octabromodiphenyl ether	-	mg/kg	5	ND	
Nonabromodiphenyl ether	-	mg/kg	5	ND	
Decabromodiphenyl ether	-	mg/kg	5	ND	

Notes :

(1) The maximum permissible limit is quoted from the document 2005/618/EC amending RoHS directive 2002/95/EC



Member of the SGS Group (SGS SA)

Page 5 of 6

Fibre Glass Test Report

Test Report	No. SHAEC1010551703	Date: 29 Jul 2010	Page 4 of 5
ATTACHMENTS			, i i i i i i i i i i i i i i i i i i i
	RoHS Testing	Flow Chart	
 Name of the person in These samples were 	ho made testing: Allen Xiao/ Sp charge of testing: Jeff Zhang/G dissolved totally by pre-condition Es test method excluded)	eorge Xu/Tracy Yue	
	Sample Preparation		
	↓	_	
	Sample Measurement		
Pb/Cd/Hg	*	/PBDEs	Cr ⁶⁺
Acid digestion with microwave/ hotplate Filtration Solution I) Alkali Fusi Dry Ashin 2) Acid to dis ICP-OES DATA	Filtration Filtration GC/MS	Nonmetallic material Adding digestion reagent Heating to 90~95°C for extraction Filtration and pH adjustment Adding 1,5- diphenylcarbazide for color development UV-Vis DATA	Metallic material Positive Spot test Negative Boiling water extraction Adding 1,5- diphenylcarbazide for color development A red color indicates the presence of Cr ⁶⁺ . If necessary, confirm with UV-Vis.
	Its General Conditions of Service printed overleaf, Terms and Conditions for Electronic Documents editherein, Any The Company's sole responsit natructions, if any. The Company's sole responsit the versaction documents. This document is at report refer only to the sample(s) tested. 20289 Yishan Read Xuhui District, Shanghal China 200233 身 修江区宜山路899号3号楼 節編: 200233	t E&E (86-21) 61402553 1 E&E (8	

Page 6 of 6

Fibre Glass Test Report

